














SEIAA Meeting No: 198 Meeting Date: May 27, 2020 ( SEIAA-
STATEMENT-0000000588 )

SEIAA-MINUTES-0000003216
SEIAA-EC-0000002290 Page 1 of 14

Shri. Anil Diggikar (Member Secretary
SEIAA)

Environment department,
Room No. 217, 2nd floor,

Mantralaya, Annexe,
Mumbai- 400 032.
Date:July 3, 2020

To,
Mr. Narendra Salvi
at Plot No. D- 55, 56, 57, 59 & 60

Subject: Environment Clearance for Aarti Industries Limited . Plot No. 55, 56, 57, 59 & 60 M.I.D.C. phase II
Dombivali, Dist.- Thane

Sir,
This has reference to your communication on the above mentioned subject. The proposal was considered as per the EIA
Notification - 2006, by the State Level Expert Appraisal Committee-I, Maharashtra in its 182nd -Day-1nd meeting and
[...]
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

• 
,.,,. 
,, . 

l!i!i: .• 

MAHARASHTRA POLLUTION CONTROL BOARD 
Tel: 24010706{24010437 
Fax:24023516 
Website: http://mpcb.gov .in 
Email: ast@mpcb.gov.ln 

Kalpataru Point, 2nd and 
4th floor, Opp. Cine Planet 
Cinema, Near Sion Circle, 
Sion (E), Mumbai-400022 

RED/L.S.I (R22) Date: I 4 I P I'll> i.., 
No:- Formatl.0/AS(T}{UAN No,0000113142{CR-'2-- ' 080C> o g ~ i 
To, 
Aartl Industries Ltd., 
Plot No-D- 55, 56, 57, 59 & 60,MIDC Phase II, 
Kalyan Shill Road, Domblvll • East, Dist • Thane 

~.; 
~ -­................ 

Your Service 1s our Duty 

Sub: Grant of Renewal of Consent to Operate under Auto Renewal 
Scheme 

Ref: l. Consent to Operate granted vide No. Format 1.0/CC/UAN No. 
0000093208/CO-2102000337 dated 05/2/2021 

2. Environmental Clearance granted vide No. SEIAA-EC-0000002290 dated 
o3nt2020 

3. Board Circular dated 03/12/2015 

Your application No.MPCB-CONSENT-0000113142 Dated 24.04.2021 

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of 
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act, 
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management & 
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted 
subject to the following terms and condit ions and as detailed in the schedule I. II. Ill & IV 
annexed to this order: 

1. The consent to renewal is granted for a period up to 30/06/2026 
2. The capital investment of the project is Rs.39.55 Crs, {As per C.A Certificate 

submitted by industry Existing Cl is-Rs. 39.55 Crs ) 
3. Consent is valid for the manufacture of: 

Products 

1 Bambuterol Hydrochloride 0.42 MT/M 

2 R-Salbutamol Sulphate 0.83 MT/M 

3 Deferiprone 0.42 MT/M 

4 Phenylpherine Hydrochloride 1.25 MT/M 

5 FLY -X (N-[ (S)-1 ~Carbethoxy-1-butyl]-(S)-alanine) 0.32 MT/M 

6 
TV-INT (Ethyl, R-( + )-(4-nitrobenzenesulfonyloxy)-4-phenyl 

0.5 MT/M butyrate) 

7 Peridopril Erbumine 0.17 MT/M 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

Sr 
Product Maximum UOM 

No Quantity 

8 TTR IV ( (lB,167,17?,21-Tetrahydroxy pregna-1,4-dine-3,20-
0.1 MT/M dione.) 

g FLY VIII ( Benzyl(25,3aS, JaS)-Octahydro-lH- lndole-2-
0.43 MT/M carboxylate 4-Methylbenezenesulfonate) 

PR-38 • 4-(2-(1-Azepanyl)Ethoxy) Benzyl Chloride 
Hydrochloride 

PR-86 - t-butyl-hydroxycyclohexyl methacrylate 

PR-88 - (2,3.4,6-TETRA-O-BEN2YL-O-GALACTOSE) 

PR--89 - ((S)-1-BOC-3-HYOROXY PIPERJDINE) 

PR-91 - (S)-2-AMINO-5-METl-lOXYTETRALINE HYDROCHLORIDE 

PR-9.2 - (S)-1,2,3,'1-Tetrahydro-S-methoxy -N-propyl-2-

10 
naphthalenamlne hydrochlorfde 

2.25 MT/M 
PR-115 ( N-Oecyl-N,N-Dimethyl-3-Ammonio-1 -propane-
Sulphonate) 

PR-116 (S)-(TETRAHYDROFURAN-3-YL) HYDRAZINE 
HYDROCHLORIDE 

PR-156 - (2-Bromo-4-nltro imidazole) 

PR-178 - (S,S)-2,8-Diazabicyclo[4.3.0)nonane 

PR-179-(3-HYDROXY-N-METHYL-3-PHENYL-PROPYLAMINE 

PR-181 • CHLOROMETHYL CHLORO SULFATE 

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent: 

Sr Description Permitted (in 
Standards to Disposal Path No CMD} 

1. Trade effluent 21.71 As per Schedule-I Recycle 100% to achieve 
ZLD 

2. Domestic effluent 14.5 As per Schedule-I Partly recycle 6.5 CMD & 
partly gardening 8 CMD 

5. Conditions under Air (P& CP) Act, 1981 for air emissions: 

Sr Stack Description of stack I Number of Standards to be 
No. No. source Stack achieved 

1 S-1 Diesel Generator 1 As per Schedule •11 

2 5-2 Diesel Generator 1 As per Schedule -11 

3 S-3 Boller (02 Nos) 1 As per Schedule -U 

4 S-4 Thermopack (02 Nos) 1 As per Schedule -ll 

5 s-s Process Reactor Vent-I 1 As per Schedule -II 

6 5-6 Process Reactor Vent-II 1 As per Schedule -II 

7 S-7 Process Reactor Vent-Ill 1 As per Schedule -II 

/CII/UAN No. Ml'Cll<OHSlHT,®001.lll,U COS.ot, :IVJ.1 Ol:S2!2l praJ IQMS..f'Ol_f'O'.l./00 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

II ~ 

,, . 
l!l!i: . • 

6. Non-Hazardous Wastes: 

Sr Type of Waste Quantity UoM Treatment Disposal 
No 

1 STP Sludge 2 MT/A 
Used as Used as manure for 
manure gardening 

Segregating ferrous and 

2 
nonferrous metals, 100 MT/A Sale 

Sale to authorized 
electrical cable, wood, party 
colour paints. 

Waste paper, Sweeping 
' Sale to authorized 

3 material, plastic scrap 0.5 MT/M Sale party 
Etc. 

4 Garbage, papers 10 MT/M Sale 
Sale to authorized 
party 

5 Pallet, Ms & HOPE drums 1000 Pcs/M Sale 
Sale to authorized 
party 

6 Glass bottles 150 Pcs/M Sale 
Sale to authorized 
party 

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for 
treatment and disposal of hazardous waste: 

1 5.1 Used or spent oil 90 MT/A Recycle* 
Sale to authorised 
party 

2 20.3 Distillation residues 90 MT/A Incineration CHWTSDF 

3 
28.1 Process Residue and 

40 MT/A Incineration CHWTSDF 
wastes 

4 28.2 Spent catalyst 40 MT/A Recycle 
Sale to authorised 
party 

5 28.3 Spent carbon 50 MT/A Incineration CHWTSDF 

6 28.6 Spent solvents 1600 MT/A Recycle* 
Sale to authorised 
party 

33.1 Empty barrels 
/containers /liners Sale to authorised 

7 contaminated with hazardous 2500 Nos./Y Recycle* party 
chemicals /wastes 

8 35,3 Chemical sludge from 47 MT/A lncineration CHWTSDF 
waste water treatment 

37.3 Concentration or 
9 evaporation residues 269 MT/A Incineration CHWTSDF 

* Sale to Authorized Party having permission under Rule 9 of H&OW Rule 

8. The Board reserves the right to review, amend, suspend. revoke this consent and the 
same shall be binding on the industry. 

9. This consent should not be construed as exemption from obtaining necessary NOC/ 
permission from any other Government authorities. 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

10. This Consent is issued subject to an order passed or may be passed by Hon'ble 
National Green Tribual in application no. 1038/2018 

11. This consent is pursuant to the CPCB letter No. CPCB/PPC-VII/CEPI/NGT/2019 dated 
25/10/20l9 

12. The applicant shall comply with the conditions of the Environmental Clearance granted 
vide letter No. SEIAA-EC-0000002290 dated 03/7/2020 and ensure uploading of six 
monthly compliance report on their official website 

13. This consent is issued under the Auto Renewal consent Policy of the Board vide letter 
rated 03/12/2015 as per the self-certificate submitted by Mr. Narendra J. Salvi 
(Director). Authorized Signatory 

14. The applicant shall inform the Board in each financial year about t he change in Capital 
Investment of the industry. In case, if Capital Investment is increased by an amount 
10% then industry shal l make payment of the corresponding fee for Consent to 
Establish and also difference in Consent to Operate fees for the corresponding block 
year. In case, if there is increase In Capital Investment over 10% then the industry 
shall submit a fresh application in prescribed form 

15. The applicant shall make an application for renewal of consent 60 days prior to date of 
expiry of the consent. 

16. This consent is issued as per the delegation of powers to HOD vide Office Order No. 
12/2020 dated 23/12/2020 

Received Consent fee of • 

Sr.No Amount(Rs.J Transaction/DR.No. 

1 7500.00 TXN2104002204 

2 17500.00 TXN2107002513 

Copy to: 

For and on behalf of the 
Maharashtra Pollution Control Board. 

~1)~ 
(P .K.Mirashe) 

Assistant Secretary {Tech.) 

Date Transaction Type 

27/04/2021 Online Payment 

26/07/2021 Online Payment 

l. Regional Officer, MPCB, Kalyan and Sub-Regional Officer, MPCB, Kalyan I 

- They are directed to ensure the compliance of the consent conditions. 

2. Chief Accounts Officer, MPCB,Sion, Mumbai 

JCIUU>N No. --..C:ON,HIIIT--lUlO [OS.OWC111 OltS.l:U ,-) IQl'U. PCK_H2/DII 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

~.-•.• 00 
,, 

l!i~ . • 

SCHEDULE-I 
Terms & conditions for compUance of Water Pollution control: 

1. A) As per your application, you have segregated trade effluent into weak stream & 
strong stream and provided Effluent Treatment Plant (ETP) comprising of: 
I ) Strong COD/TDS stream of 11. 77 CMD - Treatment system comprising of 
Primary. Stripper, Multi effect evaporator (3 stage) with design capacity of 20 
CMD followed by ATFO. The MEE condensate is treated in weak stream ETP. 

ii) Weak COD/TDS stream of 9.94 CMD • Treatment system comprising of 
Pri mary {Collection tank, Equalization tank, Flash mixer, Primary 
Clarifier/Primary Settling Tank). Secondary (Activated sludge process), Tertiary 
(Pressure sand filter, Activated carbon filter). Advance treatment (Reverse 
osmosis, Multi Efflective Evaporator (3 stage), ATFD) with design capacity of 35 
CMD. 

BJ The Applicant shall operate the effluent treatment plant (ETP) to treat the trade 
effluent and recycle the entire treated effluent into the process for various 
purposes such as for cooling, process & Scrubbing with metering system so as to 
achieve Zero Liquid Discharge. There shall be no discharge on land or outside 
factory premises. 

Cl The Industry shall ensure connectivity on line monitoring system to the MPCB 
server including separate energy meter for pollution control system. 

2. Al As per your application. you have provided Sewage Treatment Plant of designed 
capacity 15 CMD for the treatment of 14.5 CMD of sewage. 

B] The Applicant shall operate the sewage treatment system to treat the sewage so 
as to achieve the following standards. 

Sr.No Parameters Standards {mg//) 

1 BOD (3 days 27°C ) Not to exceed 30 mg/I 

2 Total Suspended solids Not to exceed 100 mg/I 

CJ The treated sewage 6.5 CMD shall be recycled for flushing purpose and remaining 
08 CMD shall be used on land for gardening within premise a~er confirming 
above standards. In no case, sewage shall find its way outside factory premises. 

3. The Board reserves Its rights to review plans. specifications or other data relating to 
plant setup for the treatment of waterworks for the purification there of & the system 
for the disposal of sewage or trade effluent or in connection with the grant of any 
consent conditions. The Applicant shall obtain prior consent of the Board to take steps 
to establish the unit or establish any treatment and disposal system or an extension or 
addition thereto. 

4. The industry shall ensure replacement of pollution control system or its parts after 
expiry of its expected life as defined by manufacturer so as to ensure the compliance 
of standards and safety of the operation thereof. 

l'Oflll5ofl0 

I 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

• I 

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of 
Pollution) Act, 1974 and as amended, by in.stalling water meters and other provisions 
as contained in the said act: 
.. 

Water consumption quantity Sr. No. Purpose for water consumed 
(CMD} 

1. Industrial Cooling, spraying in mine pits 
5.50 or boiler feed 

2. Domestic purpose 18.50 

3. 
Processing whereby water gets polluted 

35.00 & pollutants are easily biodegradable 

Processing whereby water gets polluted 
4. & pollutants are not easily 0.00 

biodegradable and are toxic 

I 5. Gardening 6 II 

6. The Applicant shall provide Specific Water Pollution control system as per the 
conditions of EP Act. 1986 and rule made there under from time to t ime/ 
Environmental Clearance/ CREP guidelines. 

SCHEDULE-II 
Jerms & conditions for S:RmPllance of Air Pollution Control: 

1. As per your application, you have provided the Air pollutJon control (APC) system and erected 
following stack (s) to observe the following fuel pattern: 

St k APC System Stack T Sulphur 
.~c Source provided/pro Height(in fyFpe 

I 
Content(in Pollutant Standard 

~~ 0 ~ 
posed mtr) %) 

TPM 50 
Diesel Mg/NmJ 

S-1 DG Set Acoustic 4.50 400 1.2 Enclosure 
Ur/M 0.4 SO2 Kg/Day 

TPM so 
Diesel Mg/Nm3 

S-2 DG Set Acoustic 
3.50 200 1.2 Enclosure 

ltr/M SO2 
0.2 

Kg/Day 

TPM 50 
Furnace Mg/Nm, 

S-3 Bollt>r (02 Scrubber 35.00 Oil 2.04 4.5 Nos) MT/Day TPM JlB.36 
Kg/Day 

I 50 
LOO TPM Mg/Nm> 

5-4 
Thermopac Stack 22.00 510 l .80 (02 Nos) Lit/Day SO2 18.36 

Select 

5.5 Process Scrubber 11.00 Acid Mist 20 . . 
Mg/Nm> Reactor Vent-I 

Process 20 S-6 Reactor Vent- Scrubber ll.00 - - Acid Mist Mg/Nm3 

II 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

• :~ 
"' 
,, . 
(!]!t .• 

Stack Type Sulphur St k APC System ;c Source provided/pro Height(in of Content(in Pollutant Standard 
~ posed mtr} Fuel %} 

• Process 20 
S-7 Reactor Scrubber 11.00 . . Acid Mist Mg/Nml 

Vent-Ill 

* Industry shall adopt cleaner fuel instead of Furnace Oil or install wet scrubber with 90% 
502 removal efficiency as per Board Circular dated 05/2/2020 

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions 
of EP Act, 1986 and rule made there under from time to t fme/ Environmental Clearance I 
CREP gufdelines. 

3. The Applicant shall obtain necessary prior permission for providing additional control 
equipment with necessary specifications and operation thereof or alteration c,r 
replacement/alt eration well before its life come to an end or erect ion of new pollution 
control equipment. 

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any 
technological improvement or otherwise such variation (including the change of any control 
equipment, other in whole or in part is necessary). 

SCHEDULE-Ill 
Details of Bank Guarantees: 

Sr. Consent 

No 
(C2E/ Amt of BG Submission 

Purpose of BG 
Compliance Validity 

C20 Imposed Period Period Date 
!C2R} 

Towards O&M of 
Pollution Control 

1 C to R 5.0 Lakh Existing System and 30/6/2026 31/10/2026 
Compliance of 

Consent Conditions 

BG Forfeiture History 

. ~ . .. .. . ~ 
I' ' • • . . . ~ ' . . . 

BG Return details 

,. 



Maharashtra Pollution Control Board
611bb94ba1afd24da82ecefc

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/72b2d4889a5d763c2e5ce45a9715a87db3a5b919e88c9ab2e3ba3034400f6123

SCHEDULE-IV 
General Conditions: 

1. The Energy source for lighting purpose shall preferably be LED based 

2. The PP shall harvest rainwater from roof tops of the buildings and storm water drains to 
recharge the ground water and uti lize the same for different industrial applications withln 
tti~ plant 

3. Ccnditions for D.G. Set 

o) Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by 
treating the room acoust.icalty. 

b) Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/ 
acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss 
or for meeting the ambient noise standards, whichever is on higher side. A suitable 